

TEST REPORT

REPORT NO. :	2017MA0235	PAGE:	1 OF 16
<p>This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This Test Report shall not be reproduced, except in full and shall not be used for any purpose by any means or forms (including but not limited to advertising purposes) without written approval from Managing Director, SIRIM QAS International Sdn. Bhd. Please refer overleaf of Page 1 for Conditions Relating to the Use of Test Report.</p>			

Applicant : DXS Engineering Sdn. Bhd
 No. 67, 1st Floor, Jalan Icon City,
 Icon City, 14000 Bukit Mertajam,
 Pulau Pinang, Malaysia

Manufacturer : Same as applicant

Product : DXS Aluminium Mobile Access Tower

Reference Standard/
 Method of test : BS EN 1004: 2004

Description of
 sample/ Description
 of Test Specimen : Brand : Dscuff DXS
 Model / Type : DD180130/Double Deck
 Rating : Class 3
 No. of Samples : 1 unit

Date Received of
 Complete Application : 23 MAC 2017

Job No. : J20171390191

Description of Test
 Results/ Overall Test
 Result : The test results for the submitted test samples as described in this test report
 complied with the requirements of the above reference standard.

Issued date : **05 APR 2017**

Approved Signatory



(MOHD AZLAN BIN MUSTAFFA)
 Senior Testing Executive



(MOHD FAIZAR BIN MUSTAFFA)
 Head
 Mechanical & Automotive Section (MAST)
 Testing Services Department

